
Citation: Alotaibi, M.; Refaat, A.;

Munshi, F.; El-Said, M.A.; El-Shafai,

S.A. Influence of Salinity Level on the

Treatment Performance and

Membrane Fouling of MBRs Treating

Saline Industrial Effluent. Water 2024,

16, 3150. https://doi.org/10.3390/

w16213150

Academic Editor: Jesus

Gonzalez-Lopez

Received: 5 October 2024

Revised: 20 October 2024

Accepted: 29 October 2024

Published: 4 November 2024

Copyright: © 2024 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

Article

Influence of Salinity Level on the Treatment Performance and
[...]
halophilic bacteria isolated from an activated sludge system treating effluent of the fish-
canning industry at 24 h HRT and 23 d sludge retention time (SRT), was used to effectively
treat diluted effluent from the fish-canning industry with 30 g NaCl/L [16]. Studying the
effects of salinity fluctuation on halophilic bacteria within aerobic granular and flocculent
sludge indicated that granular sludge was superior to flocculent sludge in treatment
performance and the ability to recover performance after long-term shock loads; this is
because granular sludge retrieves a stable performance of BOD removal (90%) after 18 days,
whereas flocculent sludge retrieved performance (82%) after 27 days [16]. Similarly, after
long-term shock loads, the loss of the nitritation process was higher in the halophilic
flocculent sludge, which experienced a decline from 4.5 to 0.24 mg N/g VSS·h compared to
a decline from 3.8 to 0.73 mg N/g VSS·h in the granular halophilic sludge [17].

The MBR process is a well-known innovative technology for wastewater treatment.
It is characterized by a long SRT, which potentially improves the treatment performance
of saline industrial effluent because the high concentration of salt increases the lag times
of saline-tolerant micro-organisms [37], and makes them slow growers. Working at long
SRTs prevents the washout of the salt-tolerant micro-organisms and other slow-growing
micro-organisms from the system. Alighardashi et al. [38] reported that a long SRT and
the formation of a large floc size in the MBR system make it work reliably under different
operating conditions. Compared to conventional activated sludge, the MBR process had



Water 2024, 16, 3150 3 of 15

better treatment performance and showed very high efficiency during the treatment of
saline effluent contaminated with organic matter and ammonia [32,33]. In general, typical
MBRs without adapted sludge or halophilic bacteria can be adjusted to treat low-saline
effluent (up to 10 g/L salt concentration) [27]. The operation of nitrifying MBRs indi-
cated possible operation without negative impacts up to a salinity concentration below
10 g/L [39,40]. Nitrifying MBRs show stable nitrification performance without any signifi-
cant effects during the treatment of ammonia-rich (30–250 mgN/L) effluent with a salinity
range of 5.6–9.1 g/L [41], providing a final treated effluent with a residual ammonia concen-
tration of less than 1 mg/L. However, the rise in salinity above 10 g/L negatively affected
the nitrification process, with drastic changes in nitrifying community structure [41–43].
Zou et al. [41], reported a reduction in the activities of ammonia oxidizers and nitrite
oxidizers at an influent salinity range of 9.1–13.2 g/L in reactors inoculated with activated
sludge without salt-tolerant inoculum. However, sludge adaptation enabled the MBR
system to experience good nitrification performance without deterioration, and the system
achieved a nitrification rate of up to 1.71 g N/L·d at 21.3 g/L salinity. Effective nitrifica-
tion performance was obtained at a high ammonium loading rate (ALR) of up to 3.43 kg
NH4+-N/m3·d, which corresponded to an influent NH4+-N concentration of 2000 mg/L.
This outcome demonstrated the anticipated capability of membrane bioreactors (MBRs) for
treating wastewater with high ammonium concentrations [43].

Similarly, an MBR system was adapted to treat influent wastewater with salinity
concentrations up to 35 g/L [44]. Halophilic bacteria play a significant role in the treat-
ment of hypersaline wastewater [26]. Ringleben et al. [37] investigated the specific growth
rate of Bacillus spizizenii within a salinity range of 4.7–54.7 g/L, and the results indicated
non-inhibition effects within a salinity range of 4.7–24.7 g/L; above 24.7 g/L, and more
specifically, at 34.7 g/L, growth was negatively affected. The excessive elevation of salin-
ity to 54.7 g/L extremely inhibited the specific growth rate and increased the lag phase
times [37]. Shokri et al. [45] reported the successful operation of halophilic MBRs for
the treatment of hypersaline wastewater using 50 g/L without negative impacts; how-
ever, a decline in COD removal was observed after short-term extremely high salinity
in 130 and 200 g/L shock loads. An SBR-MBR process was utilized for the successful
treatment of petrochemical industrial effluent using an initial concentration of 2250 mg
COD/L and 35 g/L salinity [46]. The system achieved 97.2% COD removal at 1.124 g
COD/L·d OLR [46]. Results of an anoxic–oxic reactor inoculated with marine sediment
that underwent 75 and 48 h of HRT in an anoxic and oxic compartment for urea and COD
removal from high-salinity laboratory-prepared wastewater (20–60 g/L salinity concentra-
tion) indicated that oxic microbial communities rapidly and more effectively adapted to a
20 g/L salinity level within 10 weeks; the removal efficiency for urea was 93% compared to
18 weeks in the case of anoxic compartment with a 56% removal efficiency [47]. As salinity
elevated from 30 to 60 g NaCl/L, removal of urea steeply increased from 44 to 90%. The
oxic microbial community reached over 96% urea removal at 30 g/L salinity and continued
constant until 60 g/L salinity. Chen et al. [47] reported COD removal efficiency between 63
and 96% for the oxic community and from 51 to 84% for the anoxic community within a
salinity range from 20 to 60/L. Thus, oxic micro-organisms are better adapted to salinity;
the adaptation period is shorter, and the removal efficiency is better.

Membrane fouling represents one of the limiting factors for the widespread use of
MBRs for industrial effluent treatment. It increases the excessive rise in trans-membrane
pressure (TMP) and reduces permeate flux. High salinity induces membrane fouling by
enhancing excessive production of soluble microbial products (SMPs) and extracellular
polymeric substances (EPSs). A significant rise in the TMP was detected with salinity
shock load due to a significant release of SMP and EPS [45]. In addition, a significant
elevation in the resistance of the cake layer was detected with a consequent rise in the
contribution of the cake layers to the whole membrane resistance [45]. Increasing salinity
from 0 to 40 g/L was found to reduce the abundance of filamentous bacteria and the
single microbial flocs of the activated sludge, enhancing sludge granulation by increasing



Water 2024, 16, 3150 4 of 15

its compactness and density, which significantly reduces the sludge volume index and
improves its settle ability [48]. Similarly, Song et al. [22] reported that inorganic particulates
(salt) enhance sludge granulation and improve sludge settling properties by working as
nuclei for microbial communities. On the other hand, other publications reported the
significant deterioration and disintegration of granular activated sludge by rising salinity
levels between 0 and 60 g/L, and the sludge volume index (SVI) increased from 50 mL/g
to 97 mL/g [29,42]. Mutlu and his colleagues [14] concluded that salinity above 40 g/L
induced the disruption of biological flocs and caused the acceleration of membrane fouling
in MBR containing sludge seed from municipal sewage treatment plant.

Most of the published studies on MBRs for treating highly saline wastewater utilized
synthetic wastewater and few of them used real saline industrial wastewater from one
source. In this study, mixed saline industrial wastewater was treated using MBRs with an
emphasis on the impacts of salinity level on the treatment process and membrane fouling.
This is the first-ever research study in Saudi Arabia to investigate the real application of
MBRs seeded with active biomass from treatment plants receiving saline industrial effluents
to treat mixed high-saline wastewater and explore the effects of different salinity levels on
process performance.

2. Materials and Methods
2.1. Experimental Setup

This experiment was done at the Al-Hasa wastewater treatment plant using a pilot-
scale MBR containing a hollow-fiber membrane module with 1 m2 effective filtration area
and 0.06 µm pore size (ultra-filtration; UF). The module was made of polyvinylidene
fluoride by HINADA Water Treatment Tech. Co., Ltd. (North of Junya Road Number 3,
Huangpu District, Guangzhou, China). The membrane module was submerged in the sec-
ond compartment of the two-partition aeration tank with a 240 L effective working volume
(Figure 1). The aeration tank has a float valve at the inlet point or influent point, which is
connected to a high-level feed tank. The feed tank receives wastewater from a 6 m3 influent
storage tank via a submerged pump, which continuously works to recirculate wastewater
between the online feed tank and the influent storage tank. The MBR is connected to a
suction pump or vacuum pump that drives permeate from the MBR (permeate flow out/in
direction) to the treated effluent or permeate storage tank. A pressure measuring device
was fixed just before the permeate vacuum pump for daily monitoring of TMP. The influent
storage tank was equipped with a mechanical stirrer to keep wastewater homogenously
mixed and prevent settlement and anoxic conditions in the tank. The influent wastewater
gravitationally flows from the feed tank to the aeration tank under the effect of the per-
meate suction pump. Additionally, the membrane was linked to a backwash pump that
periodically enforces clean water (30 L/m2·h) from the backwash tank to the membrane for
cleaning membrane pore blocking. Additionally, the membrane surface was air-purged
at a rate of 0.6 m3/min. Two air blowers (on and standby) were installed to continuously
supply airflow to the reactor. Sludge was recirculated from the MBR compartment back to
the aeration compartment using a sludge recirculation pump.

2.2. System Start-Up and Operations

Mixed saline industrial effluent was collected from the effluent of dissolved air flotation
(DAF) at a full-scale industrial wastewater treatment facility in Al-Hasa, Saudi Arabia. The
initial COD of the mixed saline industrial wastewater was regulated to be 1300 mg/L either
via enrichment with glucose or dilution with clean potable water provided by the industrial
city, if needed. After COD adjustment, NH4Cl and NaH2PO4 were added to adjust the
COD:N:P to 250:5:1 [49,50], if required; then, the influent in the storage tank was adjusted
to the required salinity level (5, 10, 20, and 25 g/L) by adding NaCl (sodium chloride).
Before feeding raw wastewater into the system, active biomass from the Al-Hasa saline
industrial sewage treatment facility was inoculated to the aeration tank at a 4 g mixed
liquor-suspended solid MLSS/L to control membrane fouling during the initial operation,



Water 2024, 16, 3150 5 of 15

since flocs of the activated sludge adsorb colloidal particles of the influent wastewater and
prevent pore clogging in the membrane [51,52]. The system was fed pre-adjusted mixed
saline industrial wastewater with 5 g/L of total dissolved solids (TDSs) concentration (run
1). The permeate pump was adjusted daily to drive permeate at 10 L/h, which provides
a flux rate of 10 L/m2·h; this matches the recommended flux rate (10–25 L/m2·h) of the
MBR producer and provides 24 h total of HRT in the system. After a steady state condition,
the full monitoring of the treatment system was carried out for 2 weeks. The salinity level
(run 2, 10 g/L; run 3, 20 g/L; and run 4, 25 g/L) was elevated every 15–20 days with
full monitoring of the system to evaluate the impacts of salinity level. The SRT was kept
constant at 12 days during the treatment runs during the whole experimental period by
wasting excess sludge from the MBR tank.

Water 2024, 16, x FOR PEER REVIEW 5 of 18 
 

 

 
Figure 1. Setup of the MBR system. 

2.2. System Start-Up and Operations 
Mixed saline industrial effluent was collected from the effluent of dissolved air flota-

tion (DAF) at a full-scale industrial wastewater treatment facility in Al-Hasa, Saudi Ara-
bia. The initial COD of the mixed saline industrial wastewater was regulated to be 1300 
mg/L either via enrichment with glucose or dilution with clean potable water provided 
by the industrial city, if needed. After COD adjustment, NH4Cl and NaH2PO4 were added 
to adjust the COD:N:P to 250:5:1 [49,50], if required; then, the influent in the storage tank 
was adjusted to the required salinity level (5, 10, 20, and 25 g/L) by adding NaCl (sodium 
chloride). Before feeding raw wastewater into the system, active biomass from the Al-Hasa 
saline industrial sewage treatment facility was inoculated to the aeration tank at a 4 g 
mixed liquor-suspended solid MLSS/L to control membrane fouling during the initial op-
eration, since flocs of the activated sludge adsorb colloidal particles of the influent 
wastewater and prevent pore clogging in the membrane [51,52]. The system was fed pre-
adjusted mixed saline industrial wastewater with 5 g/L of total dissolved solids (TDSs) 
concentration (run 1). The permeate pump was adjusted daily to drive permeate at 10 L/h, 
which provides a flux rate of 10 L/m2·h; this matches the recommended flux rate (10–25 
L/m2·h) of the MBR producer and provides 24 h total of HRT in the system. After a steady 
state condition, the full monitoring of the treatment system was carried out for 2 weeks. 
The salinity level (run 2, 10 g/L; run 3, 20 g/L; and run 4, 25 g/L) was elevated every 15–20 
days with full monitoring of the system to evaluate the impacts of salinity level. The SRT 
was kept constant at 12 days during the treatment runs during the whole experimental 
period by wasting excess sludge from the MBR tank. 

2.3. Evaluation Parameters and Analytical Techniques 
Full characterization of the influent feed before and after being supplemented with 

glucose, nutrients, and salt was carried out according to [53]. Permeate from the treatment 
system was analyzed daily for selective parameters and bi-weekly for other parameters. 
The analytical parameters include pH (pH meter), electrical conductivity (EC) (HACH 
MP-6, Colorado, USA), salinity (HACH Salinity meter, Colorado, USA), COD (APHA 5220 
B), BOD (APHA 5210 B), total suspended solids (TSS) (APHA 2540 B), turbidity (Hach 
Turbidity Meter, Colorado, USA), TDS (APHA 2540 C), total Kjeldahl nitrogen (TKN) 
(APHA 4500-N), ammonia (APHA 4500-NH3), total phosphate (TP) (APHA 4500 PB), and 
total coliform (APHA 9221 B). All the analyses were carried out following the standard 
methods (APHA, 2021) {Formatting Citation}. In addition, NO2 and NO3 were analyzed 
in the treated effluent using a HACH Spectrophotometer DR 3900, Colorado, USA. Acti-
vated sludge samples were collected from the two compartments and laboratory analyzed 
for the volume of settled sludge after 1 h and measuring concentration of MLSS and 

Figure 1. Setup of the MBR system.

2.3. Evaluation Parameters and Analytical Techniques

Full characterization of the influent feed before and after being supplemented with
glucose, nutrients, and salt was carried out according to [53]. Permeate from the treatment
system was analyzed daily for selective parameters and bi-weekly for other parameters.
The analytical parameters include pH (pH meter), electrical conductivity (EC) (HACH
MP-6, Colorado, USA), salinity (HACH Salinity meter, Colorado, USA), COD (APHA 5220
B), BOD (APHA 5210 B), total suspended solids (TSS) (APHA 2540 B), turbidity (Hach
Turbidity Meter, Colorado, USA), TDS (APHA 2540 C), total Kjeldahl nitrogen (TKN)
(APHA 4500-N), ammonia (APHA 4500-NH3), total phosphate (TP) (APHA 4500 PB), and
total coliform (APHA 9221 B). All the analyses were carried out following the standard
methods (APHA, 2021) {Formatting Citation}. In addition, NO2 and NO3 were analyzed in
the treated effluent using a HACH Spectrophotometer DR 3900, Colorado, USA. Activated
sludge samples were collected from the two compartments and laboratory analyzed for
the volume of settled sludge after 1 h and measuring concentration of MLSS and MLVSS
(APHA 2540 D, APHA 2540 E) and the subsequent calculation of the sludge volume index